
AGENDA



 
A G E N D A 

REGULAR MEETING OF THE GOVERNING BOARD 
OF THE GOLETA SANITARY DISTRICT 

A PUBLIC AGENCY 
 

One William Moffett Place 
Goleta, California 93117 

 
January 6, 2020 

 
CALL TO ORDER:   6:30 p.m.  
 
ROLL CALL OF MEMBERS 
 
BOARD MEMBERS: George W. Emerson 

Sharon Rose 
Robert O. Wageneck 
Jerry D. Smith 
Steven T. Majoewsky 

 
 
CONSIDERATION OF THE MINUTES OF THE BOARD MEETING  
 
The Board will consider approval of the Minutes of the Regular Meeting of December 
16, 2019.  
 
PUBLIC COMMENTS - Members of the public may address the Board on items within 
the jurisdiction of the Board. 
 
POSTING OF AGENDA – The agenda notice for this meeting was posted at the main 
[...]
infrastructure such as the seismic condition of the 40-year old existing facility. The existing pump station was 
congested with little to no room for expansion of pumping capacity. Project elements include a new submersible 
pump station, new electrical building and infrastructure, chemical injection for corrosion control, odor control, 
solar panels, demo of the existing pump station and site civil improvements. 

Advanced Oxidation Groundwater Treatment Facility, City of Monterey Park, CA
Mr. Portner provided Cost Estimating to this Design-Build project involving the design, construction, and 
permitting of a 10 MGD groundwater treatment facility including UV peroxide AOP and catalytic GAC. She has 
interfaced with the Waterboards  Division of Drinking Water (DDW) to answer technical questions and devel-
op a pilot test of the catalytic GAC system for VOC removal. 

Cr6 Treatment Facilities for Wells 13A, AA and 1E, Indio Water Authority, Indio, CA
Cost Engineer for design of groundwater treatment systems to remove chromium 6 from affected wells. Ion 
exchange units were used for the treatment system, other work included additional conveyance and the required 
supporting mechanical, structural, electrical and instrumentation equipment. The project was fast-tracked, 
requiring the cost estimate to be prepared in parallel with design, requiring close coordination with the Design 
Team to incorporate and track changes.



D
re

ss
le

r, 
W

ya
tt

Wyatt Dressler, PE
Structural

Mr. Dressler specializes in structural and 
seismic design for water and wastewater 
treatment facilities, water storage facilities and 
support systems for conveyance pipelines and 
mechanical equipment. 

Mr. Dressler is educated in reinforced concrete, reinforced masonry and 
steel design for both building and non-building applications, and has a 
comprehensive understanding of structural engineering principles and 
practices. Mr. Dressler has experience with structural modeling as well 
as seismic and structural evaluation and assessment of existing struc-
tures. Additionally, Mr. Dressler has field experience with structural 
observations of concrete, masonry, and steel construction.

Coastal Treatment Plant Facility Improvements Design, South 
Orange County Wastewater Authority, Laguna Niguel, CA
Senior Principal Engineer and Lead Structural for a facility improvements 
project that includes detailed design and engineering services during 
construction for the six mgd  water reclamation plant. Structural tasks 
included condition assessment of primary & secondary sedimentation 
tanks, aeration basins and an existing storage building to be repurposed 
for the Electrical Main Switchgear. Tasks also included concrete reha-
bilitation and replacement of protective coating to channel structures 
and basins throughout the plant, replacement of Ferric Chloride bulk 
storage concrete containment structure, new Drainage Pump Station 
and Valve Vault, and fall protection improvements throughout the plant.

Influent Wet Well and Headworks Fine Screening Project, Town of 
Windsor, Windsor, CA
Mr. Dressler served as Senior Principal Engineer and Lead Structural for 
the Influent Wet Well and Headworks Screening Project. The project 
included the evaluation of screening location and technology alternatives 
to provide a recommendation for reducing ragging of the unscreened 
In-fluent Pump Station and replacement of the existing fine screen and 
grit classifier at the head-works. Structural scope includes PS&E for the 
design of a reinforced concrete channel adjacent to the existing influent 
pump station wet well to support new screening equipment. Structural 
tasks also include the design of upstream sewer junction structure and 
trunk line connections. De-tailed design for the recommended upgrades 
is currently ongoing.

Education
B.S., Civil Engineering, California 
State University Northridge

Certification/License
Professional Engineer

Cal OES Safety Assessment 
Program Evaluator Training

Areas of Expertise
• Design of Concrete Liquid-

Containing Structures

• Design of Masonry Building 
Structures

• Bridge Pipeline Crossings

Professional Activities
American Society of Civil 
Engineers

American Institute of Steel 
Construction



Wyatt Dressler, PE

D
re

ss
le

r, 
W

ya
tt

Hazen and Sawyer

Carson Regional Water Recycling Facility, West Basin Municipal Water District, Carson, CA
Mr. Dressler served as Principal Engineer and Lead Structural for the design of a 2.0 MGD  tertiary membrane 
bioreactor (tMBR) and a 2.64 MGD  microfiltration (MF) treatment system, which is an upgrade to an existing 
5.0 MGD  MF-Reverse Osmosis (RO) system and 0.9 MGD  biological aerated filtration (BAF) system originally 
installed for nitrification.  Structural tasks consisted of design, plans, specifications, and estimate for the tMBR 
treatment, MF treatment, and chemical storage. The tMBR facility includes conventionally reinforced concrete 
aeration basins, membrane basins, neutralization tank, single-story concrete block blower building, 5-ton 
overhead bridge crane for membranes and 2-ton monorail crane over aeration pumps. The MF facility includes 
a concrete support microfiltration skids, pipe racks, tanks, pumps and a pre-engineered pre-fabricated metal 
canopy structure covering the treatment area. The chemical storage area was designed with a concrete mat 
foundation and concrete containment walls separating storage areas for two 20,000-gal sodium hydroxide 
tanks, a bulk storage citric acid tank, and a bulk storage phosphoric acid tank. FRP stairs and landing were 
designed for access into the sodium hydroxide containment area.

West Napa Pump Station Project, Napa, CA
Structural Engineer in charge of increasing the firm capacity of the pump station to 15.4 mgd, and address the 
aging infrastructure such as  the seismic condition of the 40-year old existing facility. The existing pump 
station was congested with little to no room for expansion of pumping capacity. Project elements include a new 
submersible pump station, new electrical building and infrastructure, chemical injection for corrosion control, 
odor control, solar panels, demo of the existing pump station and site civil improvements. 

J.B. Latham Treatment Plant Misc. Improvements, South Orange County Wastewater Authority, Dana Point, CA
Principal Engineer and Lead Structural for an improvements project that includeda preliminary design for the 
replacement of the Plant 1 Standby Generator, replacement of the Effluent Flow Meters, and replacement of the 
Plant Effluent Valves. The project also included detailed design of the rehabilitation of the Plant 1 Grit Basin. 
Responsibilities included condition assessment of the Grit Basin structure, followed by design and detailing of 
rehabilitation. The rehab work involved coating interior surface of walls and bottom slabs with epoxy mortar 
coating, slide gate replacements, concrete crack and spall repair, removable cover panel replacement over the 
basin, and replacement of checkered plate covers with solid plank aluminum grated covers with wall mounted 
ledger supports for the influent, effluent and bypass channels.

AB Diffusers - I&C Project, Napa Sanitation District, Napa, CA
Mr. Dressler served as Structural Design Engineer for the AB Diffusers, I&C project. The project included evalu-
ation of diffuser technologies to provide a recommendation for aeration basin diffuser replacement and the detailed 
design for the replacement of the aeration basin diffusers and upgrade the aeration basin control system to include 
ammonia based DO control. The project required pre-purchase of the diffusers to meet the project schedule. Mr. 
Dressler was responsible for detailing the structural supports and anchorage for the new aeration piping.

South WWTP Headworks Improvements, Town of Florence, AZ
Mr. Dressler served as Senior Principal Engineer and Lead Structural for the South WWTP headworks improve-
ments project to address screen performance, reduce odors and improve pump station reliability.  The 2.5 MGD  
facility serves as the main screening for Florence’s southern area. Design improvements include additional me-
chanical screening, new washer compactor, new influent pump station, and new odor control system. The struc-
tural scope consisted of condition assessment of existing influent pump station with rehabilitation and concrete 
repairs for support of a second screen and modifications to the wet well area to re-route flow downstream to a 
new influent pump station. The structural scope also included the design of structural foundations at grade for 
the odor control system, waste collection area, and slab around new prefabricated fiberglass pump station unit.



Victor Panez
AutoCAD

Mr. Panez is a Lead CAD/BIM Coordinator and 
Designer for Hazen’s West Region with over 18 
years of experience in the consulting field 
providing 3D CAD Design and CAD Coordination 
services for projects throughout Arizona and 
California. Experienced working in AutoCAD 
2017, Revit 2017, Autodesk BIM 360, Bentley 
MicroStation V8i and Bentley OpenPlant Piping 
system. Also using Bentley Project Wise Explorer.

Peer Review-Disinfection Improvements, Santa Rosa Laguna Treat-
ment Plant, Santa Rosa, CA
Lead CAD Designer. The City of Santa Rosa owns and operates the Lagu-
na Treatment Plant (LTP), which uses UV as its primary disinfection 
process. The facility produces disinfected tertiary recycled water, as 
defined by Title 22. The existing LTP UV system was recently re-rated 
from a capacity of 67-mgd, with redundancy, to a capacity of 48.5-mgd 
with redundancy. This creates a potential disinfection system capacity 
deficiency under some wet weather conditions.  Additionally the existing 
Trojan 4000 system was installed in 1997 and is nearing the end of its 
useful life. These events triggered the need to upgrade the disinfection 
system in order to ensure that the LTP has adequate disinfection capaci-
ty under all flow rates.

Carson Plant, West Basin Municipal Water District, CA
Lead Designer for complete design of a 2.0 mgd tertiary membrane bio-
reactor (tMBR) and a 2.64 mgd microfiltration (MF) system and ancillary 
processes at the Carson Regional Water Recycling Facility. These will 
upgrade the existing 5.0 mgd MF - Reverse Osmosis (RO) train and the 
0.9 mgd biological aerated filtration (BAF) treatment train originally 
installed for nitrification. 

Centralized Groundwater Treatment System, City of Monterey Park, CA
This project contained a designed with Ultraviolet Light (UV) and Liquid 
Phase Granular Activated Carbon (LGAC) Vessel Systems.  As the CAD/
BIM Lead for this project.  I led the design of a Revit 3D model for Hazen 
and J.R. Filanc.  Coordinating with other disciplines and subs to meet 
project standards and meeting the project deadlines.

Education
Associate of Occupational 
Studies Degree Drafting/CAD 
Technology

Areas of Expertise
• All Autodesk Software 

Products and Bentley 
MicroStation V8i with Project 
Wise

• Process Mechanical Design 
and CAD/BIM Coordinator for 
Projects



Hazen and Sawyer

Victor Panez

Scottsdale CAP Water Treatment Plant Expansion, Microfiltration, City of Scottsdale, AZ
Developed a Draft Site Plan and prepared a Memorandum to document the CAP WTP expansion criteria. Aid-
ed with the coordination of the City of Scottsdale CAD Standards for the project. Responsible for ensuring that 
all project drawings were loaded into the system for reproduction and ready for delivery to the client.

Scottsdale Water Campus AWT – Microfiltration and Reverse Osmosis, City of Scottsdale, AZ
The 11.9mgd Water Campus Advanced Water Treatment (AWT) system treats tertiary effluent for recharge and 
irrigation using microfiltration (MF) and reverse osmosis (RO) systems.  The existing RO system uses 14 exist-
ing RO trains.  The MF and RO systems include auxiliary systems (feed pump stations, chemical feed, clean in 
place, and flushing systems).  The treated effluent is recharged using 27 vadose zone wells for a total capacity 
of 18.7mgd.  CAD Designer provided the coordination of the City of Scottsdale CAD Standards for the project 
between Prime and Subcontractor. Responsible for ensuring that all project drawings were loaded into the 
system for reproduction and ready for delivery to the client and for completion of record drawings.

Peer Review-Disinfection Improvements, City of Santa Rosa, CA
Lead CAD Designer. The City of Santa Rosa owns and operates the Laguna Treatment Plant (LTP), which uses 
UV as its primary disinfection process. The facility produces disinfected tertiary recycled water, as defined by 
Title 22. The existing LTP UV system was recently re-rated from a capacity of 67-mgd, with redundancy, to a 
capacity of 48.5-mgd with redundancy. This creates a potential disinfection system capacity deficiency under 
some wet weather conditions.  Additionally the existing Trojan 4000 system was installed in 1997 and is near-
ing the end of its useful life. These events triggered the need to upgrade the disinfection system in order to 
ensure that the LTP has adequate disinfection capacity under all flow rates.

JOC Booster Pump Stations, City of Phoenix, AZ
Lead Designer for 4 Booster Pump Stations for the City of Phoenix and ensuring the CAD Standards for the City 
are being met. 

Price River Water Treatment Facility Upgrade and Expansion Project, Price River Water Improvement 
District, Price, UT
Lead CAD Designer for the project including all 3D Models and CAD Drawings. The Price River WTP Upgrades 
involved addition of an Ozone process, improvements to the pre-sedimentation process, upgrades to the ex-
isting vertical shaft, large diameter paddle wheel flocculators, evaluation of parallel Actiflo™ or DAF process-
es to enhance the flocculation/sedimentation basin capacities to establish full capacity of the plant and upgrades 
to the chemical feed systems.  

Enaville Well Membrane Filtration, City of  Enaville, ID
Lead Designer, aided with the coordination of CAD Standards for the project.  Worked to ensure that the CAD 
Standards were maintained throughout the project.  Responsible for ensuring that all project 3D drawings 
from other sub consultants were loaded into the system for reproduction and ready for delivery to the client.

Yucaipa Valley Water District, Oak Valley, CA
CAD designer for the project provided assistance to subconsultants to ensure that their CAD standards were 
retained throughout.  CAD standards were utilized to ensure the filenames and name layering of each drawing 
were standardized. Was responsible for loading and unloading drawings to project site for reproduction.



Christopher Thunhorst, PE
Electrical

Mr. Thunhorst has 17 years of experience in 
electrical engineering for building systems, 
water and wastewater treatment facilities, and 
pumping stations associated with water 
distribution and wastewater collection systems. 

Coastal Treatment Plant Facility Improvements, South Orange 
County Wastewater Authority, Dana Point, CA
Lead Electrical Engineer for the facility improvements project which 
includes replacement of the ferric chloride chemical storage and feed 
system, replacement of the secondary clarifier equipment (sludge and 
scum collection), new Drainage Pump Station, repair of damage to con-
crete structures throughout the plant and installation of fall protection 
(safety) features. The project also includes major upgrades to the elec-
trical system: installation of a new electric utility service, new main 
distribution switchgear, new distribution system feeders and replacement 
of existing motor control centers.

Water Reclamation Facility 1110.2 Resultant Projects, City of San 
Bernardino Municipal Water Department, CA
The City of San Bernardino Municipal Water Department (SBMWD) pro-
duces digester gas (DG) from the anaerobic digestion process and bene-
ficially utilizes that gas as a fuel source for engines and boilers. The air 